






No. Description Q'ty
3 M16 x 120 bolt 4
4 M16 x 110 bolt 8
5 M12 x 110 bolt 8
6 M12 x 80 bolt 4
7 M10 x 50 bolt 2
8 M10 x 45 bolt 40
9 M10 x 25 bolt 4
10 M8 x 20 bolt 4
13 M16 nut 12
14 M12 nut 12
15 M10 nut 46
19 16 washer 24
20 16 spring washer 12
21 12 washer 24
22 10 washer 92
25 16-25-4 spacer 2

PARTS LIST

1

Hardware Package•

6"5"4"3"2"1"0

16 cm1514131211109876543210

Attached for Frames•
26 M10 x 16 hexagon cup head bolt 4
27 12-19-24 bushing 8
28 Popper pin 2
31 12 x 80 spring pin 2
32 Weights pin 2

Packed in Box•

 x 8 pcs33

 x 4 pcs34

 x 28 pcs35

 x 2 pcs36

 x 4 pcs40

 x 4 pcs41
 x 6 pcs37



Packed in Box

PARTS LIST

2

•

60  x 4 pcs

 x 4 pcs53

 x 4 pcs50 x 4 pcs49 x 2 pcs48

 x 2 pcs57

 x 2 pcs43

 x 2 pcs47 x 2 pcs44

 x 2 pcs42

 x 2 pcs55  x 2 pcs58

 x 4 pcs51

 x 1 pc46 x 1 pc45

 x 4 pcs52

31

 x 2 pcs61

32

27

28 26

 x 8 pcs54

 x 2 pcs56



Step 1.

ASSEMBLY

3

•

Step 2.•

Installation of parts 54# have directional requirements. 

8

Top Pulley bracket assembly
         2 sets

35

51

8

53

54

5454

54
51



ASSEMBLY

4

Step 3.•

2

4

3

3

10

40

41

60

49 19 2013

50

34

Top Pulley Bracket

61



ASSEMBLY

5

Step 4.•

21

4

5

47

8

36

25

56

13

15

22

44

48

46

33

14

45



55
8

8

9

9

6

14

857

35

ASSEMBLY

6

Step 6.•


	2721 kraken 4x84B p1
	2721 kraken 4x84B p2
	2721 kraken 4x84B p3
	2721 kraken 4x84B p4
	2721 kraken 4x84B p5
	2721 kraken 4x84B p6
	2721-STK-CC (4X84B) manual

